

Transport von Intensivpatienten



| H2 Intensivstation | | Medikamente iv, im, sc, p.o. | Hz. Arzt |
|---------------------------------------|---------|-------------------------------|----------|
| B | D | | |
| unbek. | 50. Tag | | |
| | | | |
| Metoclopramid i.v. 10mg i.v. 1.Tag | | Heroin 1x 10mg iv | |
| Insulin (Alt) i.v. 10IE i.v. | | Heparin p.s. | |
| Pantoprazol i.v. 40mg/50ml i.v. 1.Tag | | Fentanyl 1x 100ug iv | |
| Acetylcystein p.o. 200mg 1.Tag | | ACE 3600ml iv | |
| Digitoxin p.o. 0.1mg 1.Tag | | 10x Ciprofloxacin 7x 200ug iv | |
| Lactulose p.o. 20ml 1.Tag | | 910 Heroin 3x 10ug iv | |
| Torasemid p.o. 40mg 1.Tag | | Ket 1x 20ug iv | |
| Hydrochlorothiazid p.o. 25mg 1.Tag | | 410 Fentanyl 1x 20ug iv | |
| Pipamperon -Saft p.o. 10ML 1.Tag | | 600x 6x 20ug iv | |
| Glycerol Supp. 1 1.Tag | | ASS 1x 100ug p.s. | |
| Vitamin K1 i.v. 10mg i.v. 1.Tag* | | Sumvac 1x 40ug p.s. | |
| Heparin 10000IE/40ml i.v. 1.Tag | | Planix 1x 10ug p.s. | |
| | | Lactulose 7x 20ml p.s. | |
| | | TEP 4x 100ug iv | |
| | | Ulcer: Gultaw/Alvoent | |
| | | Kultur | |